161100110161 ote)emmtmzo161E  Zufi

TEST REPORT

[ A T
I 57 723
s
TESTING
CNAS LO116

R i 1716335254
REPORT NO.,

72 i A R R 3A-FHE R GRA
NAME OF SAMPLE

ZFC AT N 2R b A (R B)
CUSTOMER

AL /

INSPECTEDENTITY

K5 e

TEST CATEGORY

v (I E =3 ]
'n‘_e i nlg‘ )
&
-\"
.—Er‘
[

ejiawg Province

uﬁ@\?%h—t of Low Voltage Electric



5 4% 5 (Report No.):

1716335254

# 1 7 4t 10 Ji(Page | of 10)

AR WA =R T gl YR ke ol

Inspection Center of Products’ Quality of Low Voltage Electric
Apparatus in Zhejiang Province

]
A
TEST REPORT
FF it 44 7 4 & (3% tar 5| Fae
Name of Sample G BA—-&’%%(&}L) Test Category Exad
IS5 Model 3A-210L 10mmx100mm R /
% 2 Grade / Trademark
HUE IR e Bk
Rated current 4 Rated Voltage 400V
HASE Iew: 50kA Ui: AC690V SMC #+
Technical parameter Uimp=6kV Material
7 A ; HERwS ;
Date of Manufacture Serial No.
ZHERAL () w8 = N AT AL
EA BRI LA Inspected Entity /
Custorner A A M AR M Al KA Hep= B o & .
ik %19 5 Manufacturer I8 AN SAT PR )
Address
RS : TR ;
Sampling Organization Number of Samples
o7 AR
ﬁ#{y_%’ / Number of Sample(s) /
Sample Location for Fuspection
B tE
?EH# H / Receiving Number of 3
Sampling Date Samplé(s)
. St H
Ji#% BN AR, S TR 8] Receiving Date of 2017 %04 A 19 B
Sample(s) Deliverer Sample(s)
A
T dlx JB/T 10316-2013 (4K ARE T A Ao d hliRG- 4055 AL ISR HATD

Test Requirements

FEMAER . RS

Description and iE ) )
Condition of Sample(s)
ol 3 2017404 I 19 B FA M B i 4
Test Datc £ 2017 %04 A 28 H Test location ERFTTH400F
#&4% JB/T 10316-2013 (I&ERET Xk & At FAERM At
A, ST S RATAER, ATARIR B AR ECR
KIS ‘
Test Summary
B
J}l’h}ﬁ_ % ) 02 H
Date ofApproval | | (| <7
Remarks / N .‘.-i‘-‘f‘x
e ¥ 9 G F ) P A
Approved by Verified by Compose J v \@




#4545 (Report No.): 1716335254 # 2 T 3k 10 Ji(Page 2 of 10)

U

TEST REPORT

B AL B AT R A
(Photo and Nameplate of the Inspected Sample(s))

AR 5 0 H B A
(Other Explanation of the Test Report)




.45 4 5 (Report No.):

1716335254

# 3 7 3 10 Ji(Page 3 of 10)

BOW W &
. =
TEST REPORT

o KR BB | RS B
N ELes Test Items Clause of standard | Serial No. of samples | Item Conclusion
umber

1 i AP 58 IR 4.3 1#-3# A

2 £ K K 4.2 1#, 2% P

3 IRk R R 4.6 S

1#-3#
4 48 Shm % 3% RIS 4.11 o

(PAFEH)

1716335254-3#

st AT P AR SRS A B A4S RAZ T 1. 2. st A MRS S G5 1716335254-14. 171633525424,




45 47 5 (Report No.): 1716335254

# 4 7 3 10 F(Page 4 of 10)

AR N

TEST REPORT

& sk W ER LR

&N IS TR B RS I EE ok : HIzE
KRS L#, 2#. 3#
43 |EF AR AR RS PN

XA A
Tak 32

RIAHFHKCGER) SMCH

FEEE: 15C~35C 295
ARRTIRE: 45%~T5% 50.3

KISHE: >24h 24

R BEL—ARE L, H L REA T AL Hit ﬁf«fﬁ‘ﬁ’é s N Eiﬂifi‘lﬁi -
£, —AEEH smm #94RA 20N £02N] FH o | cmim | | Coimd (i) |
44 A BEATHRUE RS, AUE(125 £ 2)Céd e A SMlg wl 125 60 | 20| 6 { 0.3
+ 1h &, iiu%-g 10s MEA 20C £ STAY sﬁﬁ e e o | & : P
6min + 2min, AR A AL 2mm, (BRI,

MK B /& 3min P iE4K) sMc#| 125| 60 | 20 | 6 1 |03




iR & %5 (Report No.): 1716335254

# 5 W 3t 10 Ti(Page 5 of 10)

AR =)

TEST REPORT

MEH P RLEGER

K I TN B AT E K FlE
Hmms: 14, 24
42 &K SR K e
XA HE: 1#7% 3A-B & E(CRR) SMC#
Fua 3.
FEEE: 15C~35C 27.6
ARRAE: 45%~T5% 50.3
RITHT ] 24h 24
RIBE: (960£15)C 965
KEEHENE: 30£1)s 30.0
ALHRRTE]: ti (s) FALRK
KoM YR BT E] . te<tat30s /
X R KIS e RIEA MR RIG K, R
S KIS BT ML Z B 30s MR, H HAHER

15 R HLR 4 RSB IR ARRE BT, SRR AR,

RAF AR

a2

FREIRE: 15C~35C
AR 45%~T5%
XEH A 24h
KB (960£15)C
KIpHRERE: (30+1)s
ALPRATE]: ti (s)

Kok ke K AT (a]: te<tat+30s

H 5t K R AT I AL ZE 30s AR, H
1% R 4 QAR ARERT, BRTLAMR,

RIEE R, Th%\;}-’f—‘un'ﬁﬂ%/&ﬁﬁkk&‘ R, RIRIE

2 SABEK(ERR) SMCH

27.6
50.3

24
962

30.0

/

HeER




4545 (Report No.): 1716335254

6 M L 10 T (Page 6 of 10)

AR UNE )

TEST REPORT
&3 RITERRBER ARSI B iz
HRRS: 4. 24, 34
46 | kI PN
KM EERZE: 5 (m) 5
PRI M A ERBLR L (C) 23.4
KI5 RE: (%) 43.7
KIH B K AR (KPa) 101.2
(—) &% R
A ERZRAE 6KV
HEBE: 73+3%kV
RIS E ik 1.2£30%/50 s +20% 73
B fg e e > 1s 4~12
Riekd: ERESK 5
2o B,
4 %% T B /
Y bk F R, BARA AR Z I F AR FE IR LR
WA B O I BARE AR, /
(=) THRZ ek
R E: 3750+3%V 3751
AN 5.7 7
iy o
4. %% T AR /
Yok ZAEHAE, FAMA AL, FEFSIAEMNE

WA i A RARE T B

/




i % 45 (Report No.): 1716335254

# 7 7 #t 10 F(Page 7 of 10)

W R

TEST REPORT

MEIWRLER

LN IS E RIS ER ‘ ¥ E
SRS 4. 24, 3%
AL s 48 R Gics
Wbt X R EEBIRE
R HE: 10mm * 100mm % 3m

KIrdw A 1,05 x 400V

I e (PRI ) 50.0/105kA™"
Ip: max (kA)

Pt max (kA’)

hEBEH: 025005

B A A ()

K TR BETHER 1R

S48 04 46 o 2 2 B AE B R AT O 2 9 AR
1 JRIE

B R A A

TEBERT:

RJG LIRAT & /R

RIEwE: 3750+3%V

AT 50s

W4T AR,

WA F AR, B A LA
Y55 A b A BB AR B A,

426
51.2/108

106
2.57%10°

0.24
1.02

1

x

Y 1733525401
S$1733525401

/

FEFRALIE (3750V)

/




% 4% 5 (Report No.): 1716335254 # 8 7 3L 10 Fi(Page 8 of 10)
#oH b A T K 1716335254
125
kd
62,5 {‘ /‘\ p
a i In-_— 51.2KkA
i’z.jb-‘dw ————\——v— —=f—f-F-F- —X— '- .—7‘-\>
\ a \ Toa=108.kA
-62.5 ﬁ". ri;” l{.l.ﬂii RS 3 i?’
U= 428V
125 1= 51.2kA
5 fp=108. kA
cosp = 0.24
62,5 /\ a
b | A / \ \ I=515kA Y1733525401
ri'.’.Sk'va B o —;— I N B e R
[ j Ly=92.1KA
625 1\ /
-123
125
k4
6254
] _ 1=50.8 kA
&'15 kdwv
[ L~85.1kA
-62.5
1;‘5 T T T
=50 L;O IIO -;ﬂ 70 190 130 {;0 LIGD 2}0 230

30 ms/div




245 4% 5 (Report No.): 1716335254 3 9 T 3£ 10 F(Page 9 of 10)

XKoo T Kk B 1716335254
250
ki
Broren A AAAAAAAAMAMA A AAAAARAMARARAAS——
-35:;
’ 174 400V
J‘ifa’fv
U= 428Y
< i = 51.2kA
Zg cosgp= 0.24
" ) P #
Brosan T—AAAAAAAAAAAARRAAARA WA ARARAA Y —— g
-250 ]p[a)= 84.5 kA
I lipy= 95.1 kA
5 £ ‘c)= 106. kA
i e tay= 2.53 GA%s
Btypy= 2.55 GA?s
2 Ptio= 2.57 GA%s
zﬁ Milrwrn): 1.02 s
Forar ARV — ) s17saszsaor
2539
k¥
Uc
7 kidiv T
-1
A om s 53 o3l o3 o047 055 063 o7 079 087 095 103 113
20 ms/div 5




R4S (Report No.): 1716335254

210 T 3 10 TT(Page 10 of 10)

FERBAA B R AT R
MAIN TEST APPARATUS LIST
Fe 27 me e o
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3 R R JC-10 8346CB08B v
4 oA A& ST4610-2 8088CB07B v
5 IR T ELES 8035CB92B J
6 R AL A ZDR-F20 8423CB09A J
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9 L2 A RAL MI-2094H 8504CA11A J
10 IR AL FAL ZDR-F20 8338CB0SA J
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